
Review of Regional 
Water Quality & Security

Volume 2

Prepared for Infrastructure Australia

Appendices



Enhancing and sustaining 
the world’s built, natural 
and social environments.



AECOMReview of Regional Water Quality and Security 

25 October 2010 
  

Table of Contents 
Volume 1 – Review and Reform Strategy 

Executive Summary i 
1.0  Introduction 1 

1.1  Background 1 
1.2  Snapshot of Water in Regional Towns 1 
1.3  Strategic Policy Context 3 
1.4  Our approach to undertaking this review 4 
1.5  Structure of report 7 

2.0  Key Findings and Evidence 8 
2.1  Pricing is only Part of the Problem 8 
2.2  Inadequate Pricing Practices 9 
2.3  Non- Compliance with ADWG 11 
2.4  Absence of a Skilled Workforce 19 
[...]
Manganese (2), Mercury (2), Molybdenum (2), Nickel (2), Nitrate (2), Nitrite (2), pH (2), Selenium (2),
Silver (2), Sodium (2), Sulfate (2), Total Coliforms (52), Total Dissolved Solids (TDS) (2), Total
Hardness as CaCO3 (2), True Colour (2), Turbidity (2), Zinc (2)

W
A

TE
R

S
E

C
U

R
IT

Y

No. Restrictions not advertised on the Council website or in the Gloucester Advocate.

Unknown

~ 55km
Temperate (BoM, 2005)

W
A

TE
R

 Q
U

A
LI

TY

% compliance for water quality parameters
achieving < 100%, 2003-2004

Aluminium (2), Antimony (2), Arsenic (2), Barium (2), Boron (2), Cadmium (2), Calcium (2), Chloride
(2), Chromium (2), Copper (2), Cyanide (2), E.Coli (51), Fluoride (8), Fluoride (daily WSA) (230),
Fluoride (field result WSA) (7), Fluoride (weekly WSA) (70), Fluoride Ratio (7), Iodine (2), Iron (2),
Lead (2), Magnesium (2), Manganese (2), Mercury (2), Molybdenum (2), Nickel (2), Nitrate (2), Nitrite
(2), pH (2), Selenium (2), Silver (2), Sodium (2), Sulfate (2), Total Coliforms (51), Total Dissolved
Solids (TDS) (2), Total Hardness as CaCO3 (2), True Colour (1), Turbidity (2), Zinc (2)

% compliance for water quality parameters
achieving < 100%, 2004-2005

Aluminium (2), Antimony (2), Arsenic (2), Barium (2), Boron (2), Cadmium (2), Calcium (2), Chloride
(2), Chromium (2), Copper (2), E.Coli (50), Fluoride (7), Fluoride (daily WSA) (122), Fluoride (field
result WSA) (5), Fluoride (weekly WSA) (31), Fluoride Ratio (5), Iodine (2), Iron (2), Lead (2),
Magnesium (2), Manganese (2), Mercury (2), Molybdenum (2), Nickel (2), Nitrate (2), Nitrite (2), pH (2),
Selenium (2), Silver (2), Sodium (2), Sulfate (2), Total Coliforms (50), Total Dissolved Solids (TDS) (2),
Total Hardness as CaCO3 (2), True Colour (2), Turbidity (2), Zinc (2)

% compliance for water quality parameters
achieving < 100%, 2005-2006

1028mm (Source: BoM station number 60015, period 2004-2008) or 985mm per annum according to
Council website.

FACTOR

C
at

ch
m

en
t a

nd
 W

at
er

 S
up

pl
y

Revision 1   18 December 2009 Page 1 of 2

http://www.gloucester.nsw.gov.au/
http://www.hcr.cma.nsw.gov.au/our_catchment.php3


Client Name:    Infrastructure Australia
Project Name:  Water Quality and Security in Regional Australia, Review and Implementation Plan

Extensive agriculture Yes

Reportedly a 'major' industry according to the Council website.
Traditionally in beef and dairying, with more "boutique" industries such as
aqua-culture, olive groves, escargot, vineyards and wineries, table rabbits,
specialist nuts and alpacas now established.

Low vegetation cover (dust, sediment
runoff) Yes Extensive clearing for agriculture. The area does have grass cover though.

Poor access to supply No
Unsustainable water extraction

Aquifer turning saline due to high extraction

Hard water Yes NSW Health report that the Gloucester treatment system incorporates
water softening.

Aging or inadequate pipe work and
associated infrastructure Yes Plant built in 1981.

Significant water losses due to leaking
pipes

High per capita water consumption Unknown Domestic consumption (and per capita consumption) is not isolated from
total water production, so this statistic is unknown.

Inappropriate water quality standards /
objectives No Council reports to NSW Health, who use ADWG

Lack of infrastructure maintenance Yes

Poor management or governance Yes

Council measured some basic water quality parameters from the major
river systems in the Gloucester catchment area during 07-08. Due to faulty
equipment all measurements taken during the reporting period could not
be used for reporting purposes (Gloucester SoE Report, 07-08).

Vandalism / sabotage / terrorism No

Insufficient trained personnel Yes

Council measured some basic water quality parameters from the major
river systems in the Gloucester catchment area during 07-08. Due to faulty
equipment all measurements taken during the reporting period could not
be used for reporting purposes (Gloucester SoE Report, 07-08). This may
have been avoided if adequately trained personnel had identified the issue.

Inadequate funding for maintenance or
upgrades
Mining / minerals Yes There is a Coal Mine at Stratford (Gloucester Shire Council website).

Irrigation Yes Agriculture is a major local industry.

Chemicals / process Yes Timber mill nearby (Council website).

Seasonal population loadings

Rapid population growth

Bacteriological and / or viral contamination Yes

Several samples during April and May from Barrington failed to meet the
NSW Health Departments Drinking Water Guidelines. In response to the
failures council notified all residents to boil their water before use. Council
also flushed the water mains through the affected area to assist in
improving the quality (Gloucester SoE Report, 07-08).

Algal blooms
Heavy metal contamination
Poor chlorine residuals Yes Free chlorine is not tested.
Pesticide contamination Unknown Pesticides not tested.
High suspended solids

Boil water notices Yes

Several samples during April and May from Barrington failed to meet the
NSW Health Departments Drinking Water Guidelines. In response to the
failures council notified all residents to boil their water before use. Council
also flushed the water mains through the affected area to assist in
improving the quality (Gloucester SoE Report, 07-08).

Deaths or illness due to water quality
Water restrictions (current and historic) No No current water restrictions based on Council website.
Taste and odour issues
Other contamination that would affect
health

W
A

TE
R

 Q
U

A
LI

TY
 O

R
 S

E
C

U
R

IT
Y

 R
IS

K
 (E

FF
E

C
T)

Notes

W
A

TE
R

 Q
U

A
LI

TY
 O

R
 S

E
C

U
R

IT
Y

 R
IS

K
 (C

A
U

S
E

) C
at

ch
m

en
t a

nd
 W

at
er

 S
up

pl
y

G
ov

er
na

nc
e

In
du

st
rie

s
P

op
ul

at
io

n

Revision 1   18 December 2009 Page 2 of 2



Client Name:    Infrastructure Australia
Project Name:  Water Quality and Security in Regional Australia, Review and Implementation Plan

Town # 29
State/Territory
Town Name
Town Population
Name of Water Utility
Council Web-Link
Rate ($/kL)

Per Capita Water Consumption (L/day)

Number of Connections
Catchment
Sub-Catchment
Catchment Management Authority (CMA)
CMA Web-Link
Catchment Protection Status
Potable Water Source(s)
Supply Capacity
Treatment Plant(s)

Level of Treatment

Drinking Water Guidelines

E. coli 98
Fluoride (daily WSA) 94
Iron 90
pH 94
Total Coliforms 85

Parameter(s) tested and number of
samples ( ) 2003-2004

pH 96
Total Coliforms 92

Parameter(s) tested and number of
samples ( ) 2004-2005

pH 92
Total Coliforms 85

Parameter(s) tested and number of
samples ( ) 2005-2006

% compliance for water quality parameters
achieving < 100%, 2006-2007

Total Coliforms 91

Parameter(s) tested and number of
samples ( ) 2006-2007

% compliance for water quality parameters
achieving < 100%, 2007-2008

Total Coliforms 95

Parameter(s) tested and number of
samples ( ) 2007-2008

Current Water Restrictions
Proportion of Potable Water Supplied to
Households (%)
Distance from the Coast (km)
Climate
Average Annual Rainfall

YES / NO NOTES / EXPLANATION

Drought No Classified as 'Marginal' according to NSW DPI Drought Map October 2009.

Single drinking water source Yes Tillegra Dam is currently being constructed by Hunter Water to supplement
supply.

Poor quality water source No
Sewage overflow or disposal into water
source No Closed system from Chichester

NSW

2,600 (NSW Health, 2009); 2,102 (Census 2006, Urban Centre/Locality)

W
A

TE
R

 U
TI

LI
TY Hunter Water Corporation

http://www.dungog.nsw.gov.au/

$1.22/kL (Hunter Water Corporation website)
Unknown. 674,337kL purchased from Hunter Water in the 03-04 reporting period. This is not
restricted to domestic consumption. Dungog WTP produces 150ML/day.

205,000 (entire Hunter Water network) (07-08 reporting period, National Performance Report to the

Aluminium (10), Antimony (10), Arsenic (10), Barium (10), Boron (10), Cadmium (10), Calcium
(10), Chloride (10), Chromium (10), Copper (10), Cyanide (10), E.Coli (82), Fluoride (10), Fluoride
(daily WSA) (62), Fluoride (weekly WSA) (4), Free Chlorine (8), Iodine (10), Iron (10), Lead (10),
Magnesium (10), Manganese (10), Mercury (10), Molybdenum (10), Nickel (10), Nitrate (10), Nitrite
(10), pH (17), Selenium (10), Silver (10), Sodium (10), Sulfate (10), Total Coliforms (82), Total
Dissolved Solids (TDS) (10), Total Hardness as CaCO3 (10), True Colour (5), Turbidity (10), Zinc
(10)

% compliance for water quality parameters
achieving < 100%, 2004-2005

Aluminium (11), Antimony (11), Arsenic (11), Barium (11), Boron (11), Cadmium (11), Calcium
(11), Chloride (11), Chromium (11), Copper (11), Cyanide (1), E.Coli (77), Fluoride (11), Free
Chlorine (19), Iodine (11), Iron (11), Lead (11), Magnesium (11), Manganese (11), Mercury (11),
Molybdenum (11), Nickel (11), Nitrate (11), Nitrite (11), pH (28), Selenium (11), Silver (11), Sodium
(11), Sulfate (11), Total Coliforms (77), Total Dissolved Solids (TDS) (11), Total Hardness as
CaCO3 (11), True Colour (11), Turbidity (11), Zinc (11)

% compliance for water quality parameters
achieving < 100%, 2005-2006

Dungog

Average daily supply = 90ML, capacity = 21,500ML.

~ 70km
Temperate (BoM, 2005)
982mm (Source: BoM station number 61017, period 2004-2008)

C
A

TC
H

M
EN

T
A

N
D

 W
A

TE
R

S
U

P
P

LY

Hunter/Central Rivers
Hunter River
Hunter/Central Rivers
http://www.hcr.cma.nsw.gov.au/our_catchment.php3

None
Chichester Dam (surface water storage)

Dungog Water Treatment Plant

Chlorine dosing (at Chichester Dam), then flows under gravity to Dungog Water Treatment Plant.
At the WTP, coagulation and flocculation using alum and polyelectrolyte, contact filtration (sand,
anthracite and gravel), chlorination, fluoridation and lime and carbon dioxide dosing for pH
correction and buffering, before being returned to the Chichester Main (Hunter Water Corporation
website).

ADWG 2004 (NSW Health)
NSW Health Monitoring Location:

W
A

TE
R

 Q
U

A
LI

TY

% compliance for water quality parameters
achieving < 100%, 2003-2004

TO
W

N

FACTOR

Aluminium (10), Antimony (10), Arsenic (10), Barium (10), Boron (10), Cadmium (10), Calcium
(10), Chloride (10), Chromium (10), Copper (10), E.Coli (75), Fluoride (10), Free Chlorine (3), Iodine
(10), Iron (10), Lead (10), Magnesium (10), Manganese (10), Mercury (10), Molybdenum (10),
Nickel (10), Nitrate (10), Nitrite (10), pH (13), Selenium (10), Silver (10), Sodium (10), Sulfate (10),
Total Coliforms (75), Total Dissolved Solids (TDS) (10), Total Hardness as CaCO3 (10), True Colour
(10), Turbidity (10), Zinc (10)

Aluminium (12), Antimony (12), Arsenic (12), Barium (12), Boron (12), Cadmium (12), Calcium
(12), Chloride (12), Chromium (12), Copper (12), E.Coli (77), Fluoride (12), Iodine (12), Iron (12),
Lead (12), Magnesium (12), Manganese (12), Mercury (12), Molybdenum (12), Nickel (12), Nitrate
(12), Nitrite (12), pH (12), Selenium (12), Silver (12), Sodium (12), Sulfate (12), Total Coliforms (77),
Total Dissolved Solids (TDS) (12), Total Hardness as CaCO3 (12), True Colour (12), Turbidity (12),
Zinc (12)

Aluminium (12), Antimony (12), Arsenic (12), Barium (12), Boron (12), Cadmium (12), Calcium
(12), Chloride (12), Chromium (12), Copper (12), E.Coli (78), Fluoride (12), Iodine (12), Iron (12),
Lead (12), Magnesium (12), Manganese (12), Mercury (12), Molybdenum (12), Nickel (12), Nitrate
(12), Nitrite (12), pH (12), Selenium (12), Silver (12), Sodium (12), Sulfate (12), Total Coliforms (78),
Total Dissolved Solids (TDS) (12), Total Hardness as CaCO3 (12), True Colour (12), Turbidity (12),
Zinc (12)

W
A

TE
R

S
EC

U
R

IT
Y

No report of water restrictions on the Council website.
55% Residential, 30% non-residential, 15% non-metered (statistics are for the entire Hunter Water
supply system).

Revision 1   18 December 2009
Page 1 of 2

http://www.dungog.nsw.gov.au/
http://www.hcr.cma.nsw.gov.au/our_catchment.php3


Client Name:    Infrastructure Australia
Project Name:  Water Quality and Security in Regional Australia, Review and Implementation Plan

Flooding Yes Hunter Water website mentions challenges associated with providing
drinking water during flood.

Fauna defecating in supply Yes Open water source, but treatment should eliminate this.
Fauna destroying water intake structures No
Natural mineral pollutants (e.g. uranium,
nitrates, iron, fluoride) No These are not an issue due to the WTP.

Un-lined landfills
Extensive agriculture Yes Extensive cleared farmland.
Low vegetation cover (dust, sediment
runoff) Yes Widespread clearing for farming, however there is grass cover.

Poor access to supply No Water flows under gravity from Chichester Dam to the Dungog WTP.

Unsustainable water extraction Yes Tillegra Dam is currently being constructed by Hunter Water to supplement
supply.

Aquifer turning saline due to high extraction

Hard water No This is not an issue due to the Dungog WTP.
Aging or inadequate pipe work and
associated infrastructure Yes Dungog WTP was completed in 1987.

Significant water losses due to leaking
pipes
High per capita water consumption Unknown Per capita consumption is not well reported.
Inappropriate water quality standards /
objectives No

Lack of infrastructure maintenance No
Poor management or governance No
Vandalism / sabotage / terrorism No
Insufficient trained personnel
Inadequate funding for maintenance or
upgrades

Mining / minerals No

Irrigation Yes Farming nearby.
Chemicals / process

Seasonal population loadings Unknown

Rapid population growth No Negative population growth between the 2001 and 2006 Census.

Bacteriological and / or viral contamination Yes Total coliforms.

Algal blooms No
Heavy metal contamination No However there was iron in the water supply in 03-04.
Poor chlorine residuals Yes Free chlorine not tested.
Pesticide contamination Pesticides not tested.
High suspended solids No
Boil water notices No
Deaths or illness due to water quality
Water restrictions (current and historic) No
Taste and odour issues
Other contamination that would affect
healthW

A
TE

R
 Q

U
A

LI
TY

 O
R

 S
E

C
U

R
IT

Y
R

IS
K 

(E
FF

E
C

T)

Notes Construction of Tillegra Dam is underway.

W
A

TE
R

 Q
U

A
LI

TY
 O

R
 S

EC
U

R
IT

Y
 R

IS
K

 (C
A

U
S

E
)

C
at

ch
m

en
t a

nd
 W

at
er

 S
up

pl
y

G
ov

er
na

nc
e

In
du

st
rie

s
P

op
ul

at
io

n

Revision 1   18 December 2009
Page 2 of 2



Client Name:    Infrastructure Australia
Project Name:  Water Quality and Security in Regional Australia, Review and Implementation Plan

Town # 30
State/Territory
Town Name
Town Population
Name of Water Utility
Council Web-Link
Rate ($/kL)
Per Capita Water Consumption (L/day)
Number of Connections
Catchment
Sub-Catchment
Catchment Management Authority (CMA)
CMA Web-Link
Catchment Protection Status

Supply Capacity
Treatment Plant(s)
Level of Treatment

Aluminium 27
E. coli 99
Fluoride (daily WSA) 93
Fluoride (weekly WSA) 91
Fluoride Ratio 91
pH 91
Thermotolerant Coliforms 83
Total Coliforms 78
Total Dissolved Solids (TDS) 91
Total Hardness as CaCO3 73

Parameter(s) tested and number of
samples ( ) 2003-2004

Aluminium 8
E. coli 99
Fluoride (daily WSA) 95
Fluoride (weekly WSA) 98
pH 92
Total Coliforms 79
Total Hardness as CaCO3 83

Parameter(s) tested and number of
samples ( ) 2004-2005

Aluminium 44
E. coli 98
Fluoride (daily WSA) 96
Fluoride (weekly WSA) 99
Iron 94
Total Coliforms 85
Total Hardness as CaCO3 94

Parameter(s) tested and number of
samples ( ) 2005-2006

Aluminium 50
E. coli 96
Fluoride (daily WSA) 98
Fluoride (weekly WSA) 97
Total Coliforms 71

Parameter(s) tested and number of
samples ( ) 2006-2007

Aluminium 36
E. coli 98
Fluoride (daily WSA) 97
Iodine 82
Total Coliforms 72

Parameter(s) tested and number of
samples ( ) 2007-2008

Current Water Restrictions
Proportion of Potable Water Supplied to
Households (%)
Distance from the Coast (km)

W
A

TE
R

 Q
U

A
LI

TY
TO

W
N

W
A

TE
R

S
EC

U
R

IT
Y

Yes. Level 2 water restrictions.

Unknown.

~ 240km

Aluminium (11), Antimony (11), Arsenic (11), Barium (11), Boron (11), Cadmium (11), Calcium (11), Chloride